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FTSK INSTALLATION INSTRUCTIONS

Tools 
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FTSK-6 ( X 5)
FTSK-8 ( X 6)

FTSK-8FTSK-6

Find centerline of 
track as shown.  
Using a level, mark a 
horizontal line twice 
the door width.  Mark 
bracket screw 
locations, as shown, 
into wall blocking.

Attach track to 
wall brackets 
as shown.

Use connector plate only 
when connecting 2 pieces 
of track to build a longer 
run.  Otherwise plate may 
be thrown out and screws 
may be used to plug 
holes at end of track.

Use connector plate only 
when connecting 2 pieces 
of track to build a longer 
run.  Otherwise plate may 
be thrown out and screws 
may be used to plug 
holes at end of track.

16”16”16” 8”8”4” 4”

16”
(x6)

M8x90(x6)

Parts:

(x5)

M8x90(x5)

FTSK-6 FTSK-8

(x2)

3mm(x1)

(x1)

ST4.2x25 (x 6)

(x2)

Ø8(x6)
(x2)

M10x55 (x 4)
bolts for 35-40mm door

M10x60 (x 4)

(x4)

bolts for 40-45mm door

(x1)

(x5) (x6)

(x1)
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Lift door 
onto track.
Rotate 
anti-rise 
blocks over 
door

(X 2) drill out

10

(X 2)

Attach anti-rise 
blocks onto door.

65
1

2

30m

3/4”(20mm)

9/32”(7mm)

Plumb the door 
and mark for 
position of door 
guide.  Mount 
guide to floor.

7

(X 2)

3mm

(X 4)

8

3

8

7

20

25

30mm

Ø8

L

L+2mm

30mm

Ø8

Choose either guide.

If you choose to use the 
mortise floor guide, route 
bottom of door to receive 
floor guide as shown.

Mount hangers to door. Width and style of door 
determines horizontal placement of hangers. 
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